

ASK YOUR DOCTOR FOR HIS/HER ADVICE (I am not a physician, just sharing)

DR. ZELENKO'S PROVEN SUCCESSFUL TREATMENT FOR COVID-19

HYDROXYCHLOROQUINE – 200 mg twice a day for 5 days

AZITHROMYCIN – 500 mg once a day for 5 days

ZINC – 220 mg once a day for 5 days

See video of Dr. Vladimir Zelenko explaining his treatment, at

<https://tinyurl.com/Zelenko-HCQ>

ASK YOUR DOCTOR FOR HIS/HER ADVICE (I am not a physician, just sharing)

DR. ZELENKO'S PROVEN SUCCESSFUL TREATMENT FOR COVID-19

HYDROXYCHLOROQUINE – 200 mg twice a day for 5 days

AZITHROMYCIN – 500 mg once a day for 5 days

ZINC – 220 mg once a day for 5 days

See video of Dr. Vladimir Zelenko explaining his treatment, at

<https://tinyurl.com/Zelenko-HCQ>

ASK YOUR DOCTOR FOR HIS/HER ADVICE (I am not a physician, just sharing)

DR. ZELENKO'S PROVEN SUCCESSFUL TREATMENT FOR COVID-19

HYDROXYCHLOROQUINE – 200 mg twice a day for 5 days

AZITHROMYCIN – 500 mg once a day for 5 days

ZINC – 220 mg once a day for 5 days

See video of Dr. Vladimir Zelenko explaining his treatment, at

<https://tinyurl.com/Zelenko-HCQ>
